
1 
 

 

Part list  
 

Walkie Electric Stacker 

EB12EA 

  



2 
 

Contents 

1.Bodywork system ..................................................................................... 1 

1.1The frame system ...................................................................................... 1 

1.1The frame system ...................................................................................... 2 

1.2 Cover Assembly ........................................................................................ 3 

1.2 Cover Assembly ........................................................................................ 4 

1.3 Steering wheel assembly ....................................................................... 6 

2.Driving  system ....................................................................................... 7 

2.1 Drive assembly .......................................................................................... 7 

2.1Drive assembly ........................................................................................... 8 

3. Operating system..................................................................................... 9 

3.1 Operating handle assembly .................................................................. 9 

3.1 Operating handle assembly ................................................................ 10 

4.Hydraulic system .................................................................................... 11 

4.1Hydraulic system ..................................................................................... 12 

5.Electrical system ..................................................................................... 13 

5.1Electrical assembly ................................................................................. 14 

6. Lifting System ......................................................................................... 15 

6.1Lifting System ........................................................................................... 15 

6.1Lifting System ........................................................................................... 16 

6.2 Fork holder ............................................................................................... 17 

6.2Fork holder ................................................................................................ 18 



3 
 

                  1.Bodywork system 

1.1The frame system 

 

 

 

                    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



4 
 

1.1The frame system 

No. Code  Description Specification  QTY Remark 

1 CL16GE-01.2 Operating handle  1  

2 GB/T 93-1987 Spring Washer 8×2.1 24  

3 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M8×25 20  

4 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M10×35 6  

5 GB/T 93-1987 Spring Washer 10×2.6 7  

6 GB/T 95-2002 Flat Washer 10×2 7  

7 CL16GE-01.3 Vertical drive assembly  1  

8 CL10.5.5k steering wheel  1  

9 GB/T 95-2002 Flat Washer 12×2.5 4  

10 GB/T 93-1987 Spring Washer 12×3.1 4  

11 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M12×40 4  

12 CL12JY-01.3 Screw welding  2  

13 CL12JY-01.4 Pad  2  

14 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M8×16 2  

15 GB/T 41-2000 Hexagon nut  M16 4  

16 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M16×50 4  

17 CL12JY-01.5 Pressing  plate  2  

18 GB/T 93-1987 Spring Washer 20×5 4  

19 GB/T 5783-2000 Hexagon bolt full thread M20×65 4  

20 CL16GEY-01.01 Main frame welded  1  

21 GB/T 879.1-2000 Elastic cylindrical pin 5×35 8  

22 DFL25.1-14D Connecting plate  4  

23 SL20.1-9  Washer   8  

24 GB/T 276-94 Deep groove ball bearing 6204 8  

25 CL10-4H Front wheel axle（2）  4  

26 CL10-5 Small wheel   4  

27 CL12JY-01.2 Fixed leg welded   2 

One 

piece of 

symme

try 

 

 

 



5 
 

1.2 Cover Assembly 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



6 
 

1.2 Cover Assembly 

No. Code  Description Specification  QTY Remark 

1 GB/T 818-2000 Cross recessed pan head screw M6×16 6  

2 SPN10.0-6 Protective cover Clamp  6  

3 SPN1016.0-4 Protective cover  1  

4 GB/T 70.3-2000 
Hexagon socket countersunk 

head screw 
M6×16 2  

5 CLJ1030.06-2 Upper cover  1  

6 CL16GE-06.4 Handle cover  1  

7 CLJ1030.06-3 Lower  cover  1  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



7 
 

1.3Steering wheel assembly 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



8 
 

1.3 Steering wheel assembly 

No. Code  Description Specification  QTY Remark 

1 CL10.5.5.1G Flanged joint  2     

2 GB/T 91-2000 Cotter pin Φ3.2×45 2  

3 CL10.5.5-2 Dust ring  2   

4 JB/T 7940.1-1995 
Straight-through injection oil 

cup 
M6 2  

5 GB/T 301-1995 Thrust ball bearing 51111 2  

6 GB/T 276-94 Deep groove ball bearing 6205-2Z 2  

7 CL10.5.5-3 Gland  2   

8 M20×1.5 Slotted nut  2  

9 CL10.5.5-4G Wheel carrier  2   

10 GB/T 889.1-2000 Hexagon lock nut M14 2  

11 GB/T 276-94 Deep groove ball bearing 6204-2Z 4  

12 CL10.5.5-6 Bushing  2   

13 CL10.5.5-7 Rear Wheel   2     

14 GB/T 5780-2000 Hexagon bolt M14×100 2  

 

 

 

 

 

 

 

 

 

 

 

 

 



9 
 

2.Driving  system 

2.1 Drive assembly 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

                 



10 
 

2.1Drive assembly 

No. Code  Description Specification  QTY Remark 

1 
4699_601_203_GK10( 

081) 
Gearbox  1  

2 EB18E.02.QDL.0066 Driving Wheel  Φ230×70 1  

3 EB18E.HZZC.001 ZF Slewing bearing 260×28 1  

4 SL20GA-01.6.3 
Electromagnetic brake 

magnetic sensor assembly 
 1  

5 CL16GE-01.3.1 Enclosure  mounting bracket  1  

6 EB18E.02.DJ.00821 AC Motor  1  

7 CL16GE-01.3.2 Handle support   1  

8 GB/T 95-2002 Flat Washer  Φ8 7  

9 GB/T 93-1987 Spring Washer  Φ8 7  

10 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
 4  

11 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
 3  

12 GB/T 818-2000 Cross recessed pan head screw M4×10 4  

 EB18E.02.QD.0086 Driving assembly  1  

 

 

 

 

 

 

 

 

 

 

 

 



11 
 

 

3. Operating system 

3.1 Operating handle assembly 

 

 

 

                    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



12 
 

 

 

3.1 Operating handle assembly 

No. Code  Description Specification  QTY Remark 

1 TY-01.20 DT Handle T606-5  1 TY-01.20 

2 CLJ1030.01.02.01 Handle bar welding   1   

3 CS1232.8-1 Shock absorbers  1   

4 GB/T 70.1-2000 Hexagon socket head cap screws M8×35 1   

5 CJF17-05PA Proximity switch  1   

6 GB/T 93-1987 Spring Washer Φ3 2   

7 GB/T 70.1-2000 Hexagon socket head cap screws M3×25 2   

8 SL13.03-07 Joint axis  1   

9 GB/T 77-2000 
Hexagon socket set screw with 

flat end 
M6×8 1   

10 TY-02.22 
Composite set with 

shoulderΦ18×Φ16×10 
 2   

11 SL15GD-02.9.2 Joint bracket   1   

12 SL15GD-02.9.3 Limit block  1   

13 GB 6191-86 Hexagon socket head screw M10×20 1   

14 GB/T 70.3-2000 
Hexagon socket countersunk 

head screw 
M8×20 1   

15 GB/T 70.1-2000 Hexagon socket head cap screws M8×25 1   

16 CLJ1030.01.02.02 Gas spring assembly  1   

17 SL13.03-09 Spacer  1   

18 CLJ1030.01.02.02 Hexagon flange nut M8 1   

 

 

 

 

 

 

 

 



13 
 

 

4.Hydraulic system 

4.1 Hydraulic system 

 

 

 

              

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



14 
 

 

 

4.1Hydraulic system 

No. Code  Description Specification  QTY Remark 

1 CLJ1030.05 Cylinder assembly  1  

2 GB982-77 Combination seal Φ18 2  

3 CLJ1030.04-1  Rubber hose  1  

4 SPN10.8-6  Hose connector  1  

5 CLJ1030.01.03.03  Power unit 24V/2.2KW 1  

6 CL10.4-3H  90°connector  1  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



15 
 

 

5.Electrical system 

5.1Electrical assembly 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



16 
 

 

5.1Electrical assembly 

No. Code  Description Specification  QTY Remark 

1 TY-01.14 
Emergency stop switch 

ZDK31-250 
 1  

2 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M3×20 2  

3 TSB50A／600A Charging socket  1  

4 SL20GE-01.8 
AC electrical control 

component 
 1  

5 TY-01.18 Horn DC24-Φ125  1  

6 GB/T 95-2002 Flat Washer Φ8 6  

7 GB/T 93-1987 Spring Washer Φ8 6  

8 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M8×16 4  

9 CLJ1030.01.03-2 Rubber Pad  2  

10 CLJ1030.01.03-1 Battery limit plate  1  

11 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M8×25 2  

12 SL15GD-01.12 Battery pad Φ4 2  

13 6-EVF-120 Battery 120AH 2  

 

 

 

 

 

 

 

 

 

 

 



17 
 

 

6. Lifting System 

6.1Lifting System 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



18 
 

 

6.1Lifting System 

No. Code  Description Specification  QTY Remark 

1 SPN10.0-5 Chain  ISO12A 2  

2 SPN10.0-1 Chain tie rod  2  

3 GB/T 91-2000 Cotter pin 2.5×40 2  

4 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M8×25 16  

5 GB/T 93-1987 Spring Washer 8×2.1 18  

6 GB/T 95-2002 Flat Washer 8×1.6 26  

7 CL10.7.1 Guide wheel seat  2  

8 GB/T 276-94 Deep groove ball bearing 6204-2Z 2  

9 GB 894.2-86 Circlip for shaft  20 2  

10 GB 893.1-86 Hole circlip 47 2  

11 CL10.7-3 Guide wheel  2  

12 CL10.9 
Left and right limit wheel 

carrier 
 2  

13 CL10.8 
Rear Wheel Limit Wheel 

carrier  
 2  

14 GB／T308-77 Steel ball Φ19.05 1  

15 GB/T 41-2000 Hexagon nut   M10 2  

16 GB/T 93-1987 Spring Washer 10×2.6 1  

17 GB/T 95-2002 Flat Washer 10×2 1  

18 GB/T 5781-2000 Hex head bolt full thread M10×65 1  

19 GB/T 41-2000 Hexagon nut   M8 2  

20 SPN10.0-2  Cylinder hoop  1  

21 GB/T 276-94 Deep groove ball bearing 6204 2  

22 SPN10.2-5 Sprocket Wheel  2  

23 GB/T 70.1-2000 
Hexagon socket head cap 

screws 
M8×16 9  

24 CL12JY-02.1 Inner Frame welding  1  

25 GB/T 276-94 Deep groove ball bearing 6206-2Z 2  

26 GB 893.2-86 Hole circlip 62 2  

27 GB 894.2-86 Circlip for shaft  30 2  

28 SPN10.2-1  roller  2  

29 GB/T 93-1987 Spring Washer 8×2.1 8  

30 CL10.2.1 Guide wheel Component  2  

 

 

 



19 
 

 

6.2 Fork holder 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



20 
 

 

6.2Fork holder 

No. Code  Description Specification  QTY Remark 

1 CL12JY-03.1 Fork holder welding  1  

2 GB 894.2-86 Circlip for shaft  30 4  

3 GB 893.2-86 Hole circlip 62 4  

4 GB/T 276-94 Deep groove ball bearing 6206-2Z 4  

5 CL10.2-7 Roller  4  

6 CL12JY-03.2 Long axis  4  

7 CL12JY-03.3 Forged fork  2  

8 GB894．1-86 Circlip for shaft  32 2  

 

 

 

 

 

 

 

 

 

 

 

 

Note: the manufacturer reserves the right of interpretation. 

If have change not notice additionally!！ 

 


